
 

Treatment and Disposal of Wastewater in the 
Spring Creek Watershed 

Spring Creek Watershed Community 
Water Resources Monitoring Project 

2008 State of the Water Resources Report 



 2 

2008 State of the Water Resources in the Spring Creek Watershed 

Ta
b

le
 o

f 
C

o
n

te
n

ts
 

From the Chair            3 

Introduction             4 

Overview of Municipal Wastewater Treatment     5 

History of Wastewater Treatment in the Spring Creek Watershed 9 

University Area Joint Authority         10 

Bellefonte Wastewater Treatment Plant       13 

Penn State University Wastewater Treatment Plant    17 

Water Resources Monitoring Project Background     21  

Monitoring               
[...]
2008 State of the Water Resources in the Spring Creek Watershed 

O
verview

 o
f M

u
n

icip
al W

astew
ater Treatm

en
t 

loads to the Chesapeake Bay, and a number of local  
POTWs have implemented plant upgrades specifically to 
provide denitrification capabilities. 
 
(4) Secondary Clarification:  Mixed liquor leaving the 
aeration tanks settles in secondary clarifiers.  The largest 
portion of the sludge that settles to the bottom of the 
clarifier is returned as an “innoculant” or essentially a 
source of hungry microorganisms to the aeration tank 
(return sludge), while a portion is pumped out of the sys-
tem (waste sludge) and processed with primary sludge 
into biosolids. Where discharge criteria are more strin-
gent (such as discharges to Spring Creek), chemical co-
agulants such as alum are frequently added at the secon-
dary clarifiers to enhance settling and provide for phos-
phorus removal. 
 

(5) Tertiary Treatment:  Where discharge criteria are 
stringent, the secondary clarifier effluent is directed to 
either sand filters, microscreens, or synthetic fabric fil-
ters, which provide an additional degree of particulate 
removal to meet stringent total suspended solids and 
nutrient NPDES criteria. 
 
(6) Disinfection:  All NPDES permits require the effective 
disinfection of treated sewage.  While for many years 
that was provided almost exclusively by applying liquid or 
gas chlorine mixes to the effluent, many POTWs now use 
ultraviolet (UV) light for disinfection.  Use of UV disinfec-
tion has dramatically reduced the chlorine discharged 
into streams and rivers, and has also dramatically re-
duced the threats to public safety associated with stor-
age, transportation, and usage of liquid and gas chlorine. 
 
(7) Biosolids:  All successful biological treatment proc-
esses generate solid wastes. The treatment process by its 
very nature removes contaminants from wastewater by 
converting them into the biomass of microorganisms.  
Sludges and solids removed at various points in the treat-
ment process are collectively stabilized aerobically or an-
aerobically, thickened by a variety of mechanical and 
chemical processes to remove excess water, and then 
processed for landfill disposal, land application, or com-
posting. 
 
(8) Advanced Treatment:  Some POTWs have installed 
additional treatment processes to provide a further de-
gree of treatment with the intent of changing our ap-
proach to wastewater treatment from a “disposal prob-
lem” to a “resource opportunity”. Typical treatment 
processes might include micro or ultra filtration and re-

Anaerobic biological treatment tank (credit:  Austep SRL) 



 8 

2008 State of the Water Resources in the Spring Creek Watershed 

verse osmosis, producing a very high quality effluent. As 
potable water supplies are placed under increased de-
mand from urbanization and population growth, the im-
portance of wastewater reuse and recycling will increase. 
Those efforts have specific relevance to providing waste-
water treatment for the rapidly increasing sewage flows 
generated by growth and development in the Spring 
Creek basin. 
 
At the influent and effluent ends of the POTW process, 
representative samples are collected to ensure compli-
ance with NPDES limits.  POTWs routinely perform inter-
nal process control testing to cope with the very dynamic 
nature of biological processes, including changing flows 
coming into the plant, changing quality of wastewater 
entering the plant, temperature changes, and mechanical 
equipment variability. 
 
Advances in wastewater treatment technology, increas-
ingly stringent discharge criteria, capable professional 
design and operations personnel, and the expenditure of 
billions of dollars of private, public and municipal dollars 
has produced dramatic improvements in water quality 
across Pennsylvania.   Large reaches of rivers and streams 
across Pennsylvania are now fishable and swimmable 
thanks to those efforts, and water quality from municipal 
wastewater treatment plants in Pennsylvania continues 
to show notable improvement. 

O
ve

rv
ie

w
 o

f 
M

u
n

ic
ip

al
 W

as
te

w
at

er
 T

re
at

m
en

t 



 9 

2008 State of the Water Resources in the Spring Creek Watershed 

It is likely that humans and their livestock had a substan-

tial impact on the water quality of Spring Creek from the 
time the watershed was first settled until the early 
1900s.  Wastes from people living along Spring Creek and 
its tributaries and wastes from the many mills and forges 
were probably dumped directly into streams.  Hugh Man-
chester, a long-time columnist for the Centre Daily Times, 
noted that human wastes flowed down the streets of 
Bellefonte and into Spring Creek up until the first waste-
water treatment plant was built in Bellefonte in 1939.  
We suspect that the situation was similar across all the 
other villages in the watershed. 
 
The Pennsylvania State University built the first wastewa-
ter treatment plant in the watershed in 1913 at its pre-
sent location on the headwaters of Thompson Run.  This 
plant provided sewer service to the campus and the bor-
ough of State College.  Its treated wastewater was dis-
charged into Thompson Run. 
 
The second treatment plant was constructed at the Rock-
view State Correctional Institution (SCI) around 1932.  
Before construction of this plant, untreated sewage from 
the prison was discharged directly into Spring Creek in 
the Canyon reach.  Bellefonte constructed its first treat-
ment plant in 1939 and it discharged into Spring Creek.  
The next plant was constructed in 1966 in Ferguson 
Township, Pine Grove Mills; it discharged into Slab Cabin 
Run.  And finally, the University Area Joint Authority con-
structed a plant on Spring Creek in 1969.  This plant pro-
vided sewer service to much of the Centre Region. 
 

During the period of 1969 to 1983, treated human waste-
water was being discharged at three locations on Spring 
Creek and two tributaries.  In 1983 the Pennsylvania 
State University plant diverted its entire treated waste 
stream to a spray irrigation system near Toftrees, thus 
eliminating one of the five discharges to streams.  The 
next significant reduction in discharge occurred in 1992 
when Rockview SCI closed its treatment plant and di-
verted its entire waste stream to the Bellefonte plant for 
treatment.  Finally, in 2000 the Ferguson Township treat-
ment plant was closed, and its wastewater was rerouted 
to the University Area Joint Authority plant for treat-
ment.  This reduction from five to two treated wastewa-
ter discharges was one of the most important develop-
ments that contributed to improved water quality in the 
watershed. 

H
isto

ry o
f W

astew
ater Treatm

en
t in

 th
e Sp

rin
g C

reek  
W

atersh
ed

 

Contributed by WRMP committee chair Robert Carline (Retired, PA Cooperative Fish and Wildlife Research Unit) 

Bellefonte’s Big Spring in 1931 (credit:  S. Llewellyn) 



 10 

2008 State of the Water Resources in the Spring Creek Watershed 

The University Area Joint 

Authority (UAJA) oper-
ates the largest wastewa-
ter treatment plant in the 
Spring Creek and Bald 
Eagle Creek watersheds. 
UAJA’s 241 miles of col-
lection system pipes 
serve approximately 47 
square miles of College, 
Harris, Patton, and Fergu-
son townships. UAJA di-
rectly serves approxi-
mately 16,400 house-
holds and businesses in 
that area.  In addition, 
the Borough of State College is a wholesale customer.  
UAJA treats the wastewater coming from the Easterly 
Parkway drainage basin of the Borough, as well as a por-
tion of the Borough wastewater diverted around the 
Penn State treatment plant.   UAJA also collects and 
treats wastewater from 17 industrial customers and 992 
commercial customers 
 
UAJA’s monthly average daily flow ranges from about 3.2 
Million Gallons per Day (MGD) to 5.5 MGD, with an an-
nual average of 4.9 MGD.  The flow to the plant is ex-
pected to gradually increase over time with the growth 
of the Centre Region.  UAJA is currently permitted to dis-
charge up to 6 MGD to Spring Creek as a monthly aver-
age, although it can treat an additional 3 MGD by divert-
ing that flow through its unique beneficial reuse project.  

The primary and secon-
dary treatment facilities 
are designed to handle a 
12 MGD sustained flow.   
 
 
During the 1990s an ex-
tensive thermal impact 
study determined that 
without cooling the 
treated wastewater dis-
charge, UAJA could dis-
charge only 6 MGD with-
out negatively impacting 
the aquatic life in Spring 
Creek.  To overcome this 

limitation and allow the Centre Region to continue to 
grow, UAJA and the Centre Region municipalities devel-
oped the Beneficial Reuse Project.  The project provides 
high purity, low hardness water to local businesses and 
municipalities for irrigation, industrial purposes, and 
groundwater recharge.  It is the first project of this type 
in the Northeastern United States. 
 
A portion of the secondary effluent produced at UAJA’s 
plant is diverted to an Advanced Water Treatment (AWT) 
facility, which uses a combination of membrane microfil-
tration, reverse osmosis, ultraviolet light (UV), and cho-
rine disinfection to produce water that meets all drinking 
water standards.  The water is then distributed through a 
pipeline that winds its way through the Dale Summit in-
dustrial area, under Spring Creek below Lemont, along 
the bike path adjacent to Rt. 322, to the Centre Hills 

Submitted by Cory Miller, Executive Director, University Area Joint Authority 

U
n

iv
er

si
ty

 A
re

a 
Jo

in
t 

A
u

th
o

ri
ty

 

Sign at the entrance of the University Area Joint Authority wastewa-
ter treatment facility in College Township (credit:  B. Hutchison) 



 11 

2008 State of the Water Resources in the Spring Creek Watershed 

Country Club, which is the endpoint of the pipeline.  Cur-
rently, the beneficial reuse project generates 1 MGD of 
high purity, non-potable water, but this will be expanded 
to 3 MGD capacity as demand increases.  UAJA has 
worked closely with State agencies, local utilities, and 
experienced reuse operators and engineers from other 
states to develop standards for water reuse in Pennsyl-
vania that will encourage other communities to adopt 
beneficial reuse technology, and thus reduce the impact 
of water extraction on local watersheds. 
 
The sensitive nature of the Spring Creek watershed and 
its location in the greater Chesapeake Bay Watershed 
places severe limits on total nitrogen (N) and dissolved 
phosphorous (P) in UAJA’s plant effluent.  UAJA’s dis-
solved P limit of 0.13 mg/l is among the lowest in Penn-
sylvania.  The desire to enhance biological P removal and 

the challenge of controlling total N output to below the 
targets set by the Chesapeake Bay Tributary Strategy has 
resulted in UAJA adopting an advanced activated sludge 
treatment process known as A2O, in which effluent from 
primary settling tanks is detained in a series of tanks 
maintained at a low oxygen reducing condition. This 
process results in the biological removal of nitrate and 
phosphate under anaerobic and anoxic conditions, re-
spectively.  After passing through a sequence of four an-
aerobic and two anoxic tanks, treated effluent passes 
into three large aeration tanks where nitrogen gas is ex-
pelled, ammonia is converted to nitrate, and aerobic de-
composition removes the more resistant biochemical im-
purities in the waste.  The key to the system is the rapid 
recycling of the wastewater and sludge combination 
(mixed liquor) from the oxidation tanks back to the an-

U
n

iversity A
rea Jo

in
t A

u
th

o
rity 

University Area Joint Authority’s Advanced Water Treatment 
(AWT) facility (credit:  J. Brown) 

UAJA aeration basins (credit:  J. Brown) 



 12 

2008 State of the Water Resources in the Spring Creek Watershed 

oxic tanks, so that nitrate formed under aerobic condi-
tions can be converted to environmentally benign nitro-
gen gas.  The part of the treatment stream that exits the 
oxidation tanks to the secondary clarifier has dramati-
cally lower total N than the plant influent.  In the future, 
this removal process will be further enhanced by adding 
an additional high carbon food source such as food proc-
essing waste prior to secondary treatment.   
 
Secondary clarification and chemical (alum) addition re-
moves most of the solids and almost all of the dissolved P 
from the secondary effluent.  The portion that is not di-
verted for beneficial reuse passes through tertiary coal-
media and membrane filtration and UV disinfection prior 
to discharge into Spring Creek.  Most of the solids re-
moved in the secondary clarifiers are returned to the A2O 
tanks where they provide the microorganisms necessary 
to process the incoming wastewater stream.  The re-
mainder of the biosolids is sent to UAJA’s unique dewa-
tering and composting facility. 
 
UAJA was an early adopter of composting as a solution to 
the disinfection and disposal of municipal biosolids.  
Sludge from primary and secondary clarifiers is mixed 
with septage received from local on-site wastewater ser-
vices and raw biosolids received from rural treatment 
plants in the surrounding area where it is dewatered and 
sent to the compost facility.  Composting is achieved by 
mixing the dewatered sludge with sawdust from local 
mills and then turning it in an aerated windrow over a 
period of 20-30 days, after which it is cured in a static 
pile and made available to consumers.  The result is an 
exceptional quality compost product that is safe for han-
dling by all consumers and is in great demand by nurser-

ies, construction companies, and the general public.   The 
compost is approved for use on vegetable gardens. 
 
Since its founding in 1967, UAJA has been committed to 
meeting the treatment needs of the rapidly growing Cen-
tre Region through innovative solutions that enhance not 
only the economy of the Centre region, but also the qual-
ity of its environment, including the status of Spring 
Creek as a high quality trout stream.  Since the construc-
tion of the first phase of UAJA’s Spring Creek Pollution 
Control Facility, the population of the Centre Region has 
tripled and yet the stream segment below UAJA’s outfall 
remains the home of two of the State’s eight cold water 
fish hatcheries, and of “Fisherman’s Paradise,” a revered 
recreational area for fly fisherman.  Further downstream, 
Bald Eagle Lake, and eventually the Chesapeake Bay are 
also protected by UAJA’s commitment to the environ-
ment .  

U
n

iv
er

si
ty

 A
re

a 
Jo

in
t 

A
u

th
o

ri
ty

 

UAJA’s secondary clarifiers (credit:  J. Brown) 



 13 

2008 State of the Water Resources in the Spring Creek Watershed 

In 1939 Bellefonte con-

structed its first waste-
water treatment plant at 
615 Pleasant View Boule-
vard in Spring Township 
between Bellefonte and 
Milesburg.  That original 
plant provided wastewa-
ter treatment service for 
most of the Borough of 
Bellefonte.  It was in op-
eration until the mid 
1960s when it was up-
graded and expanded to 
accommodate the in-
creasing development 
taking place on the east 
side of town.  The newly renovated plant operated until 
1989 when it was again upgraded and expanded to ac-
commodate growth and development in the service area. 
By that time the service area had grown to include not 
only the Borough but also parts of Spring, Benner, and 
Walker Townships where wastewater collection and con-
veyance is provided by the Spring Benner Walker Joint 
Authority.  Wastewater collected by the Authority is 
piped to the Bellefonte plant for treatment.  Last year, to 
accommodate continued growth in the service area, 
Bellefonte and the Authority completed a piping project 
that increased capacity of the main interceptor sewer 
feeding the plant.  
 
The geographic area serviced by Bellefonte Wastewater 

Treatment Plant is fairly 
extensive.  In addition to 